For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Lo P

N~ .ﬂ. ,v

S o (4 4/ A/‘ % (9%
10_ Ar./_ v A/Z J M/ L~ \nu nnw\\ m\\
p _,, ._/ ..umv Ara = ,
> N \
©

o

™ -
—- "\ ﬁu SN
A\.q,/v /_Jt ~ “ W

N J; Y T
[ / / %_mmg fm”,uuﬁ%y ()
w /R N 7
oy X\ & -7 ~ N
—y \\m“, N\ v ;z ol . Y
| A R \\ L/ ) S AT
A4 [ nﬁww P (@) ¢ \“\u 3 7 /o ; /
= oy I\ = o - /
LW/ &) 4 ”/ \“ () S W, (Q V, © 10 /
(&) I N /7 T ® T v O ©® \ Fa (>
A.“,_/v //y. // //// _“ /Jm.. \,mw,/v H/ k- / \\..nl Y \‘nnn\ N/
3 /r“\ " LE A N K -] ey - ..xnnuuf‘nnn“..nrﬂntnn ﬂ\... —ee Y4 Ar./rt!r/ ”_
B WV ) S Nm Y _‘w v\ ‘..u..\u.i.,wﬂ o Sy
A\.Zv TN A Y u~ 7 / /uuu\ . , K m / R / T
D@ ) N/ e o {Nupmﬁy =1 .mmmn_mw,r, ]
H/ ﬁ /m \..\ /u AN - ) mmrm / - "\ = / A\mm/v Aviuwzﬂl ~ A\nW/v
fl,._mﬂwmvrr \I,»,Hw_ . ) / v,i\ u v . \Hunm/ Mixw ; Arl V_ | ru_.\. y [ fmm.mmuv M . mW/ &/
K ., - P\ W | S N {
Ame N / \ h.---.wnu----i.w . . \ < ‘m* g v! . o \.\,rtu\\\ar/ﬁ ,,mw\w
V® ICIONNS/A0] | V2 SR
AN RGN e8! S
®® @ RLW_ u.,.,,--lwww}....w._ AN o e
o PA o ke N o ~—— T
L @ A“ \ yaw B NI ANy IR H_ﬁ_,v &
S _ 77 i O oo ®0

Q \w N ﬂh N

To)
o
=)
8
%) Yv A \ \\ ,/// /I//
' N -~ — f— -\ A e oo em /_, ™~
- = , -~ \1ﬁ1.‘ N 7, s / I._-...r/ - uﬁ
3 JdoY F=) N N @
2] \\—I ‘m,”./ 4 / A\_?._v/ k\ \ .\ s / / \ \ / / /// e
Q> W& )\ L8 L \T A
g Ve T RN RS
< £ | TN sdal e
N o [, p (V2™
= & N (T) w ( mwv = m A/4 )
oY T/_v P . A\ZV = Z =Y
6 < =~ ) mwwml Aﬁﬁ u.
S5 a4 _._‘ &P ©
-2 7:Hmm .
B v ___ 2
< 0 .| \‘J 3
N ™ / o o - Ar,:w\.

| (&) A,w, )

ﬁ 7w/v ~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 2 of 75
38" Deck Assembly

Ref#  Part Number Qty S/P/F  Description
1 17863 1 S  Skirt, Extension
2 603-0181 1 S  Plate Assy, Mounting
3 603-0199 1 Handle, Tension
4  603-0200 1 S  Bracket, Front Lift
5 703-1413 1 Cover, LH Belt
6 703-1693 1 S  Bracket, Hinge Mtg
7 703-2182 1 S Cover, RH Belt
8 703-2559 1 Bracket, Handle Stop
9 710-0167 3 /P Bolt, Carriage, 1/4-20 x .50 Lg
10 710-0258 1 S  Screw, Hex Cap, 1/4-20 x 2.62 Lg GR2
11  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.50 Lg GR5
12 710-3008 1 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
13  710-3021 5 /P Screw, Hex Cutting, 5/16-18 x .62 Lg
14  710-3178 2 /P Bolt, Sht Nk Carriage, 3/8-16 x .75 Lg GR5
15  711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
16 711-3224 1 Spacer, .395 ID x .75 OD x .440 Lg
17  711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
18 712-0271 3 /P Nut, Hex Sems, 1/4-20
19 712-0287 4 S Nut, Hex, 1/4-20
20 712-0431 6 S Nut, Hex Flanged Lock, 3/8-16
21  712-3004A 1 /P Nut, Hex Flange Top Lock 5/16-18
22  712-3010 5 S Nut, Hex, 5/16-18 GR5
23  712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
24 712-3083 2 /P Nut, Hex Top Nylon Lock, 112-13
25 714-0115 1 S Pin, Cotter, 1/8 Diax 1.0 Lg
26 715-3003 2 /P Pin, Spirol Spring, 3/16 Dia x .75 Lg
27  726-0106 1 S Cap, Speed Nut
28  731-1032 1 S  Deflector Assy, Chute (Includes Ref No. 6, 15,
27 & 31)
29  731-3005 1 /P Roller
30 732-0262 1 S  Spring, Extension, .88 OD x 6.12
31 732-0602 1 S  Spring, Torsion
32 732-3115 1 /P Spring, Extension, 1.25 OD x 8.15 Lg
33 732-3127 2 S  Spring, Compression
34 734-0973 2 /P Wheel, Deck, 5 in. Dia
35 736-0270 4 /P Washer, Bell, .265 x .75 x .062 Thk
36 736-0272 2 S  Washer, Flat, .51 0 x 1.0 x .060 Thk
37  736-0275 5 S  Washer, Flat, .34 x .68 x .062 Thk
38  738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
39 738-0507B 2 S  Bolt, Shoulder, .50 Dia x .434 Lg
40  738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
41  738-0572 2 S  Bolt, Shoulder, .375 Dia x 1.16 Lg
42 747-3172 1 S Rod, Front Lift
43  747-3188 2 Pin, Mower Support
44  759-3730 1 Deck Assy w/Graphics
777-9192A 1 S  Graphic, Rider Danger
777-1043 1 Graphic, Man & Machine
777-9341 1 S  Graphic, Assemble Chute
45  777-2196 1 S  Graphic, Danger

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 75

2135 Tractor S/N 239,001 - 326,005

38" Spindle Assembly

A ,G/v "N { ¥
Y (23 (S %
mnnvv 4 ~ Aavg\v A )/ AAJ /
ﬁ N ,ﬁ 1‘ m (.\ v
“ O\ /m, 4 p
AN LN S S
. “mmmmu// MmT _ /{ --mem M_W -u---HmN“--WNM-
W\ V N .‘ \ A , .A \ .“ .;
Y 3L L
\ ,_A\\..\\ _\ [/
IH././I./I I ?

PRAEY - — |- gy
3 : - A@m_ ._Fm“,v m — ,._mm“- .
% ¥, \ /o uw[-.u, PR

A\mw/v — \mh /

@ O ﬁ, +® ©

LAY N
\,,,xav?\ J ,,

N

oo

vy S L

g0 mv, ._Hmu mwn

- \
- -
- - P \\ \

L0

,O/.\\/
WIOIGINI

WWW.mymowerparts.com

) _‘ 1Y e
“d@ L
o)
® ®O ®Om Y
,_ .v._m M/ ,.AF ) _ ﬁ _“ = 7
S Qe 00 5_ B0, s=m

"L L Q¢! _%

@ ® ﬁ ® @ ©@ =
(2

!u\

‘o
A/:J\V

[




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
38" Spindle Assembly

Page 4 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0172 1 S  Pivot Arm, Double Pulley
2 703-1387 4 S  Cup, Spindle Hdn
3  703-1650 2 /P Plate, Spindle Mtg
4  703-2463 1 S  Arm, Idler
5 710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.50 Lg GR5
6  710-0923 1 /P Screw, Hex Cap, 5/8-18 x 13.0 Lg GR5
7  710-1010 1 /P Screw, Hex Cap, 1/2-20 x 13.0 Lg GR8
8  710-3005 6 /P Screw, Hex Cap, 3/8-16 x 1.25 Lg GR5
9 711-3171 4 S  Spacer, .755x 1.25x .44 Lg
10 712-0239 1 S  Nut, Hex Center Lock, 1/2-20
11  712-0431 7 S  Nut, Hex Flanged Lock, 3/8-16
12 712-3018 2 S Nut, Hex, 3/4-16 GR8
13  712-3026 2 S  Nut, Hex Jam, 3/4-16 GR5
14  714-0135 2 S  Key, #91 Woodruff, 1/4 x 3/4 Hdn
15  716-3020 2 S  Snap Ring, Internal
16  721-3018 4 S Seal Oll, 1.25 x 1.874 x .25
17  732-0262 1 S  Spring Extension, .88 OD x 6.12 Lg
18  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15
19 736-0100 1 /P Washer, Flat, .531 x 1.25 x .036 Thk
20 736-0179 1 S  Washer, Flat, .531 x 1.25 x .100 Thk
21  736-0258 6 /P Washer, Flat, .385 x 1.0 x 6.135 Thk
22  736-0290 1 /P Washer, Flat, .63 x 1.0 x .063 Thk Hdn
23  736-3014 2 /P Washer, Flat, .781 x 2.0 x .105 Thk
24  737-3000 3 S  Fitting, 3/16 Drive Lube
25  741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
26  741-0524 2 S Bearing, Ball, .62 ID x 1.57 OD x .44 Thk
27  741-3028 4 S Cone, Bearing
28  741-3030 2 S  Spacer, Bearing
29  742-3009 2 S Blade, Low Lift, 19.38 Lg
759-3395 2 S Blade, Hard Coated Low Lift, 19.38 L
742-3008 2 S Blade, Bagging, 19.38 Lg
759-3396 2 S Blade, Hard Coated Bagging, 19.38 Lg
30 748-3020 2 S  Spacer
31  750-0656 1 /P Spacer, Idler Brkt, .50 ID x .75 OD x 2.25 Lg
32  750-3132 1 S  Spacer, Pulley, .6351D x .88 OD x 1.25 Lg
33  754-3029 1 S  Belt, Spindle, A-Section x 59 Lg
34  754-3055A 1 S Belt, PTO, B-Section x 112.4 Lg
35 756-0627 1 S  Pulley, Flat Idler, 3.5 OD
36 756-3008 2 /P V-Pulley, 4.62 OD
37  756-3070 1 S  Pulley, Double
38  759-3226 2 S  Housing w/Cups, Spindle
39  759-3369 2 S  Kit, Shaft w/Seal
40  759-3665 2 S  Spindle Assy, Blade

WWW.mymowerparts.com



Page 5 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Air Intake/Filtration

—~
—~ ./mwv

_” 7_/_ //
e \

— .
Nl ——=aa N N N

ya SN \vﬂﬂw/
/ et N V i
[ 7o A\

~ YA
-2 /// rd \“\
DN e ) \“
S - Y
R P
L S o G
SR - —F”
I”//ll \\
Iﬂ,//\w\
™
@~
Y
|/
)/
—gh S
@/ T
\}v — A
m o ~. N e
~ ~. N
N e Au ‘v
N e T ‘
T,

N, ST Illlll...\\\
= N
AT, /ﬂ

N\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Air Intake/Filtration

Page 6 of 75

Ref#  Part Number Qty S/P/F  Description

1 KH-12-123-07 1 /[P Tube, Air Intake
2 KH-12-041-02 1 /P Gasket, Air Cleaner
3 KH-12-094-06 1 Base, Air Cleaner
4 KH-12-041-09 1 /P Gasket, Collector Plate
5 KH-12-146-08 1 S Plate, Air Cleaner
6 KH-12-126-46 1 /P Bracket, Air Cleaner
7 KH-47-083-01 1 S Element, Air Cleaner
8 KH-52-083-01 1 S Precleaner, Element
9 KH-12-096-13 1 S Cover, Element

10 KH-12-313-04 1 Grommet

11 KH-X-25-63 1 /P Washer, Plain, 1/4

12 KH-12-100-01 1 /P Wing Nut

13 KH-12-096-09 1 S  Cover, Air Cleaner

14 KH-12-341-01 1 Knob, Air Cleaner Cover

KH-12-113-04 1 Decal, Air Cleaner

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 75

2135 Tractor S/N 239,001 - 326,005

Battery, Electrical Components and Switches

i
N v

e

/I\\v Aﬁh

(1
\

L

n

——
e

—
-
—
- _ A

)

/lnh.

.FB\\M

-~

(0

Q)

< ./

,.W/,

AN
4 7xnmw me\ 0
mf J SR
f~ ot ® )

&
__m_\‘ ,,,,,

[ ) %me
A\

g

A\ Uv B e -‘.W N m\\
& s_n{mn “ \ \m

\
_,V.,w. A/
\

!_.-

N

0

M a‘x \

\
\

mew
PSS 448
FMN IIIII Vk-..m\llld

(%)

+ N

o

R —er-}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 8 of 75
Battery, Electrical Components and Switches
Ref#  Part Number Qty S/P/F  Description
1 629-3002A 1 S  Main Harness
725-0157 3 /P Tie, Self-Clinch Cable
726-0215 10 Tie, Pushmount
2  759-3476A 1 S  Key, Ignition (Set of 2)
3  710-0237 1 /P Screw, Hex Cap, 5/16-24 x .62 Lg
4  710-0597 1 /P Screw, Hex Cap, 1/4-20 x 1.0 Lg
5 710-0936 2 Screw, Truss Hd Tapp, #6 x .62 Lg
6 712-0271 1 /P Nut, Hex Sems, 1/4-20
7  723-3064 1 Strap, Battery Retainer (Includes Ref No. 26)
8  725-1346 1 S Nut, Ignition Switch
9  725-1347 1 /P Cap, Ignition Switch
10 725-1365 2 S  Bulb, Indicator
11 725-1381 2 S  Fuse, 20 Amp
12 753-0608 1 /P Battery
726-0161 3 Clip, Retainer
13 725-1648 1 S Relay
721-0342 1 S  Gasket, Silicone
14  725-3147 1 Lug, Quick Connect
15  725-3159 1 S  Hour Meter
16 725-3163 1 S Switch, Ignition
17  725-3164 1 S  Switch, Interlock (Brake)
18 725-3165 1 S Indicator, Voltage
19 725-3166 1 S  Switch, Snap Mount - Normally Closed
(Reverse)
20 725-3233 1 S  Switch, PTO
21  725-3234 1 S  Switch, Seat
22  725-3237 2 Cover, Terminal Red
23  725-3238 1 Cover, Terminal Black
24  729-0207 2 Holder, Fuse
25  729-0209 2 Clip, Fuse Holder Mtg
26  732-0696 1 Hook, Wire Rectangular
27  736-0607 1 /P Washer, External Lock, 5/16
28  759-3693 2 S  Bulb, Head Lamp
29  759-3749 1 /P Bolt, Battery (Set of 2)
30 759-3750 6 Cap, Battery

WWW.mymowerparts.com



Page 9 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Blower Housing and Baffles

£ YR ‘_ﬂ------...------.\\ . N

Iﬂnnuu[nnﬂ \\Adﬂj// A/ // ‘\\\\\ﬁmmunnluuuﬁnn
’l \\ / /#/ // // // “ ~
\\/ CaNL N
\ ///a/ /' / /”/ ,/ ///, d

y v//N”/ o .A/ ,,”/// /,// ° /”””//,

AL R * R
JAN N G\ O\ O\ NN

WWW.mymowerparts.com

A
| G / \\._“...mv
", . y.
//Iﬁm ,.............[\\ - L\\\
N
_f“mmwxﬁffx
./f_n . .
y ,....,.,.._u_
/ uumm""ﬁ””{\ /
b/ T

.M“ .\:HH[...IIII\\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 10 of 75
Blower Housing and Baffles

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0545010 13 /P Screw, Mounting, M5 x 0.8 x 10
2 KH-12-063-08 1 /P Baffle, Cylinder Head
3  KH-12-063-12 1 Baffle, Cylinder
4 KH-12-146-07 1 /P Plate, Blower Housing
5 KH-12-027-20 1 S  Housing, Blower
6 KH-12-063-05 1 Baffle, Carburetor
7 KH-12-313-03 1 Grommet, Blower Housing
KH-12-113-41 1 Decal, Horsepower

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 75

,A\,md, (™ A\mw/Z

AN /
,_/ mf
- -
///// l.lll
e
-
~

Lo
o
Q
O
N ® /
: Fv mm Y] K
852 = e
58 & A7
o O SIS
B m HI&] ./ nM““.m\ Avo\ - W
Z S X YR
= = ) ﬁ. LA
v S y/ N

O ol ¢ : )T
S O M X f/ﬂ.\

N ~ /

alhe) 0o N A
a [ A/l.\v \h SN I*.IJ
“ —" T A (S W nw
- { M v N/

o\ e
Lo ~ l_‘\\.\\m‘@ /T~ V
ke 3
~ o \MW/ _,.ﬂ —_—

gﬁ

0 A N
() B\V ./1\

® T ﬁv N x\_y_w,v
L mmu”mu o QV N Ko p
— TSy fu/, e
\%/ ..\\\\mwzmm% ; AW !.f,. - \ \V\A/
ﬁ\ Cv - 4n7mv \.wyl\ \ SN
T [ V7 O,
O/ L /u”
o N y 7 ® A),j
ABV Am %Uv A\m/v \Yn ~—/
- "~ A \ \
T L
\\7//
- \\ / //, nmmmuv .
SO @
\\ ,/// ﬂ
AN g

\
\\ HW?\ /7 \

SV

vi.\amm. ¥
S A
VA I =

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Brake and Control Pedals

Page 12 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0129 1 Shaft Assy, Brake
2 603-0133 1 Shaft Assy, Clutch
3  603-0157 1 Cam, Brake
4  603-0215 1 Return Bracket, Neutral
5 603-0216 1 S  Cam, Clutch
6 618-3060 1 S  Plate, Brake
7 703-2191 1 Arm, Brake
8 703-2376 2 Plate, Pedal Mounting
9 703-2570 1 S Pedal, Forward
10 703-2573 1 S Pedal, Brake
11  703-2582 1 S  Actuator, Reverse Switch
12 710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
13  710-0623 2 /P Screw, Hex Wash TT-Tapp 3/8-16 x .75 Lg
14  710-0796 1 /P Screw, Truss Mach Tapp, #12 x 1.50 Lg
15  710-3008 4 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
16  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75 Lg
17  711-0415 1 S Pin, Clevis, 3/8 OD x 1.62 Lg
18 711-0736 1 /P Ferrule, Adjustment
19 711-3295 1 S Pin, Clevis, 1/4 OD x 2.38 Lg
20 712-0265 4 /P Nut, Hex Sems, 5/16-18
21 712-0271 1 /P Nut, Hex Sems, 1/4-20
22  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
23  714-0104 6 S  Pin, Internal Cotter, 5/16 Dia x 1.12 Lg
24 714-0145 4 S Pin, Internal Cotter, 3/8 Dia x 1.625 Lg
25  715-0114A 3 S  Pin, Spiral Spring, 1/4 Diax 1.5 Lg
26  726-0201 2 Nut, Push Speed, 5/16 ID
27  731-3165 1 S  Lever, Park Brake
28  731-3167 1 S Pad, Reverse Pedal
29  732-0152 1 Spring, Compression
30 732-0418 1 Spring, Extension, .38 OD x 2.10 Lg
31 732-0463 1 S  Spring, Extension, .75 OD x 5.0 Lg
32  732-3077 1 Spring, Brake
33  732-3099 1 Spring, Compression, .50 OD x 2.23 Lg
34  732-3112 1 Spring, Torsion
35 732-3117 1 Actuator, Neutral Switch
36  735-3048 1 Pad, Forward Pedal
37  735-3049 1 S  Pad, Brake Pedal
38 736-0142 1 S  Washer, Flat, .281 x .50 x .063 Thk
39 736-0185 1 S  Washer, Flat, .406 x .75 x .063 Thk
40  738-0255 1 S  Bolt, Shoulder, .375 Dia x .181 Lg
41  741-0225 4 S  Bearing, Hex Flange
42  747-3216 1 Rod, Brake
43  747-3219 1 Rod, Park Brake Engagement
44  761-3019 1 Drum, Brake
45  761-3020 2 S  Shoe, Brake
46  761-3028 1 Actuator, Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

A\ ()

o

_m \“wmmmm
To) i
5 4
,AS 7
@ _mf-\“mmm“
- =
(] “mm“ A\_HJ
& £ T (™)
o \.\\\.\ﬂuw “WM & 4 g
7 NS
Y \\ 4 “ N ,mwv
' “\\ / @ 3 N //// /ﬂﬂ/ /
‘“ SR e & NN
\m“ A\ _/“ \ ¥ /,/_ \ ,W/// J\u./,
/ AL\ A
L . &
Q
&)
n
IS
O
V2 Q
g &
o i
= , N \ >
S \ O 3 c
o) C Jm/ ‘_/,b /\/, ,/ -
o SR S
S m ) wu N\
O o /
I = g N
™ _m Arhw s " \\;@j _mxw‘,
! e f T T B \\\\\\
n1U_ dnu nm%/v \Ah/ H\wx\ e ~~ I/I//,A,\\/ AMHW\\\\\HHMMIHHU ,\\M
o nla ~ Anm\v o~y \V\/ //// \\\\\\\\H““\ 3 ﬂ
o © A/W,& , / \ = e
™ < / \ ~ g /
s el I 2.
< &\ Vs )
) S \e_””w \ i/ m mmmmmw.\nru‘m\ =
= 8 [y D oo/ 4 A
o N (0 [ =) Y T N;
o _- = - s e O
m © /va ll\\\l\ \ \
) o~ N
= m mpv . ] 2 N\ \\
Y et
0 = > ), by )
- 3 A y y
N [ s
Vs \\V g
& @ i




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Bulkhead, Dash Panel and Engine Controls

Page 14 of 75

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-2562 1 Bulkhead, Lower
3  710-0597 6 /P Screw, Hex Cap, 1/4-20 x 1.0 Lg GR2
4  710-3217 3 /P Screw, Cross Rec Truss Hd #8-32 X.38 Lg
5 712-0142 1 /P Nut, #8-32 1
6 712-0397 2 S Nut, Wing w/Bell Washer, 1/4-20
7 1 Seal, Push-on Trim, 14" Lg (Order part no.
720-3024, 28" Ig & cut to fit)
8  720-3025 2 Plug, Button, 1.12 Dia
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3054 4 Nut, U-Clip, 1/4-20
11  731-3137 1 S Panel, Dash
777-1703 1 S  Graphic, Ignition Switch
12 731-3161 1 S  Knob, Throttle
13  731-3166 1 Boot, Intake
14  736-3128 4 Washer, Flat, .285 x 1.75 x .1 0 Thk
15  746-3035 1 /P Control, Throttle
16  746-3051 1 S  Control, Choke
17 747-3226 1 Rod, RH Mounting
18  747-3227 1 Rod, LH Mounting
19 777-1711 1 S Label, Dash
20 726-3048 2 Nut, U-Type Speed, 1/4-20

WWW.mymowerparts.com



Page 15 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Crankcase

Pl PNy
() ——()
() g
o /
) =
g A\ 3/,
/MH#J ,(t\ -
= Mm/
~y ,.rnp//..,. ~ N
e - N Tl /MJI\A,. /I, \
SNRE A s
ER{ — .“IHHHHWHNG&.NN/ /,Mﬂw.uﬂkl
N
/AMMIIH =7 MU?#\ x“vd
I\ SRR A

W) SN TS
iy \\ ..... “\AH./VA/ ‘,.WHW./..Y.VLLI
. s

N
e -y
g
~ i SR
1‘\ /7, - ﬂ/”M
/AH.\‘ 7 . 7/U_ -
e -
AN ZZ
NH«LZ}F\,&‘WWW ,/AML\\
m { 4
! A
: N
R o
R
PN o5 N s,
LA ()
N
\,_mwf
o X
/‘\ < v ,.MW N
(N
o \\

N

AN

W p—
R | C
A\ ﬂ,,/, N s \/J
A o YE
|l ) Wp ) ==

- b

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Page 16 of 75

Crankcase
Ref#  Part Number Qty S/P/F  Description
KH-1920 1 Engine Complete
1 KH-X-75-10 2 S  Plug, Solid Sq Hd 3/8 NPTF
2 KH-12-032-03 1 /P Seal, Crankshaft
3 KH-12-144-01 1 S  Shaft, Governor Cross
4 KH-SM-631015 1 Washer, Governor Shaft
5 KH-12-032-01 1 Seal, Governor Cross Shaft
6 KH-X-25-102 1 S  Washer, Plain, 1/4
7 KH-12-380-04 1 Pin, Governor Hitch
8 KH-12-380-03 4 S  Dowel, Locating
9 KH-12-144-02 1 Shaft, Governor Gear
10 KH-SM-631005 1 S  Washer, Governor Gear Thrust
11  KH-12-043-05 1 /P Gear, Governor Assy
12 KH-12-380-01 1 /P Pin, Governor Regulating
13 KH-12-144-10 1 S  Shaft, Balance
14  KH-12-422-07 AR S  Shim, Camshaft, .0280
KH-12-422-08 AR S  Shim, Camshaft, .0300
KH-12-422-09 AR S  Shim, Camshaft, .0320
KH-12-422-10 AR S  Shim, Camshaft, .0340
KH-12-422-11 AR S  Shim, Camshaft, .0360
KH-12-422-12 AR S  Shim, Camshaft, .0380
KH-12-422-13 AR S  Shim, Camshaft, .0400
15 KH-12-010-05 1 S  Camshaft Assy (Includes Ref No. 16)
16 KH-12-089-18 1 S  Spring, Actuating
17  KH-52-139-09 1 S  Plug, Cup
18 KH-12-874-01 1 Piston w/Ring Set, Std
KH-12-874-02 1 Piston w/Ring Set, .25
KH-12-874-03 1 Piston w/Ring Set, .50
19 KH-12-018-02 2 Retainer, Piston Pin
20 KH-12-108-01 1 Ring Set, Std
KH-12-108-02 1 Ring Set, .25
KH-12-108-03 1 Ring Set, .50
21  KH-12-067-01 1 S Rod, Connecting, Std
KH-12-067-02 1 S Rod, Connecting, .25
22 751-3123 1 Pipe, Oil Drain
23  751-3001 1 /P Plug, Oil Drain
KH-12-755-01 1 S  Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

‘II!JIIF

&N

\_.._IJ-.J
J

Page 17 of 75

\

WWW.mymowerparts.com

2135 Tractor S/N 239,001 - 326,005

Crankshaft



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 18 of 75
Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 KH-12-014-22 1 S  Crankshaft
2 KH-12-139-01 1 Plug, Cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 75

2135 Tractor S/N 239,001 - 326,005
Cylinder Head, Valve and Breather

(

A\:AJ B

. e > G
AN
/0 v. .
\r. ...... )
)/ =
2 \\ }
V Pe)
e - ~ L-\\\\ - Ve
N \\\\‘w 9] rﬁ@% =
/ﬁm,\ﬁ// \V,A\Sw‘ Qu/v
e a N Ve —~
g, O @Ryt~ QHHHH/.HV ()
mmwuumgg__ﬂs ) — (m
\ )

AN

Jg_w L\Aq mvaT..iAmw
)
N N\t l//

\ )

\

N / ~
/ \ \ 9 2
NP R

@ NN
&

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Cylinder Head, Valve and Breather

Page 20 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-12-318-02 1 S  Cylinder Head
2 KH-12-041-08 1 S  Gasket, Cylinder Head
3  KH-12-112-13 1 Spacer, Head Bolt Exhaust Pan
4  KH-12-086-15 5 S  Screw, Cylinder Head M10 x 1.5 x 81
5 KH-12-173-01 2 /P Cap, Valve Spring
6 KH-12-755-03 2 /P Kit, Retainer
7 KH-12-089-01 1 S  Spring, Exhaust Valve
8 KH-12-016-01 1 Valve, Exhaust, Std
KH-12-016-02 1 Valve, Exhaust, .25
9 KH-12-017-01 1 Valve, Intake, Std
KH-12-017-02 1 Valve, Intake, .25
10 KH-12-089-15 1 Spring, Intake Valve
11 KH-12-146-13 1 S Plate, Guide
12 KH-24-186-01 2 Arm, Rocker
13 KH-24-194-01 2 S Ball, Pivot Rocker
14 KH-M-640034 2 S Screw, Pivot Rocker M6 x 1.0 x 34
15 KH-12-411-01 2 S Rod,Push
16 KH-12-351-01 2 S Lifter, Valve
17 KH-12-096-12 1 S  Cover, Valve w/Nipple
18 KH-M-0545010 1 /P Screw, Breather Reed Ret, M5 x 0.8 x 10
19 KH-12-018-03 1 Retainer, Breather Read
20 KH-12-402-01 1 S Reed, Breather
21 KH-12-445-05 1 Strap, Lifting
22 KH-12-326-09 1 S Hose, Breather
23 KH-X-426-9 1 S Clamp, Hose
24 KH-12-468-05 1 Washer, Flat
25 KH-SM-0645025 1 S Screw, Valve Cover M6 x 1.0 x 25
26 KH-SM-0645020 4 S Screw, Valve Cover M6 x 1.0 x 20
27  777-1699 1 Graphic, OHV Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Lo
N~
u= AT
c YO
N ST ®
0] e /_\
& € . ©
(ol V. i N
Zp
v
W ) / - W \Ym\m\mmﬂ
S e
Anu wx /, m\wmymwmx,x mu,__\v (w)

A ~
\_/ ,/ / o Nw.&iv / _\

L /
mw\v /H/ / \.,7 ,AM .M\mv
NA® N\ N\ ey T
/ /, /’ \ AW / TN,
// W N ()
// xwﬁ%m%mummmmw%wv H
SV
~ooWea
\\ (—— u\ [T

4
7~ H/ /rl. - |,.4V ;\\
= D

-

®
1

L0
S ®
S i
S -
ey
_ \
= \
- /,,
o b
(90]
N
N \\\\
~ ~ \ \.h
2 LI
g QI
R= W BN
=3 F A
n o L "
oM .= m% k%\
— = \\Lm >
N QO

i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Page 22 of 75

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0191 1 /P Shaft Assy, Drive, 27.87 Lg
759-3764 2 /P Kit, Drive Barrel
2 618-3085 1 S  Transmission, Hydro For components see
listing of parts under details of hydro
transmission
3 618-3088 1 Pinion Assy, Input
4 618-3111 1 S  Pump, Hydrostatic (Used with transmission
serial no. 006357 & above)
618-3095 1 F  Pump, Hydrostatic
737-3058 1 Solid plug
721-3021 1 S O-ring
5 703-2568 1 Arm, Hydro Dump
6  710-0601 2 S  Screw, Hex Wash Sf-Tapp 5/16-18 X.75 Lg
7 710-0642 1 /P Screw, Hex Cap Wash TT-Tapp, 1/4-20 x .75
Lg GR5
8 710-3180 2 /P Screw, Hex Cap, 5/16-18 x 1.75 Lg GR5
9 710-3195 2 Screw, Hex Cap, 5/16-18 x 4.5 Lg GR5
10 710-3258 2 Bolt, Hex Patch, M8-1.25 x 50 mm
11  710-3288 8 Bolt, Hex Patch, 1/4-20 x 1.62 Lg GR5
12 710-3290 5 Screw, Hex Wash Tapp 3/8-16 x 1.25 Lg
13 712-0262 1 /P Nut, Hex Center Lock Jam 3/8-24
14  714-0104 1 S  Pin, Internal Cotter, 5/16 Dia
15  719-3096 1 /P Adapter, Drive Shatft
16  721-0261 1 O-Ring, 2.75 x.103
17  725-0157 1 /P Tie, Self-Clinch Cable
18  726-0205 1 /P Clamp, Hose
19  731-3095 1 S Fan, 10 Blade Cooling x 1.12 Lg
20 736-0105 1 /P Washer, Bell, .380 x .88 x .062 Thk
21  736-0119 4 S  Washer, Lock, 5/16
22  736-0270 1 /P Washer, Bell, .265 x .75 x .062 Thk
23  736-3008 2 S  Washer, Flat, .312 x .750 x .119 Thk
24  736-3099 1 S  Washer, Spring Wave, 1.96 x 2.44 x .06 Thk
25  737-0296 1 /P Vent
26  737-0299 1 Fitting, Elbow
27  747-3228 1 Rod, Hydro Disengagement
28  748-3037 4 S  Nut, Fan, 1/4-20
29  748-3052 1 Adapter, Pump
30 1 Line, Fuel, 7 in. Lg (Order bulk fuel line part
no. 759-3330 10 ft Lg)
759-3330 1 /P Bulk fuel line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 75

2135 Tractor S/N 239,001 - 326,005

Engine Controls

o ﬁ
ﬁ/..M\v |||||| mr..ﬂ“
J
‘\\J/
_,,,G\v |||||| - ,
[{
\....nl
A_Z |
/,l\\ //I.
~~,
(o)—>an
— mwxﬂ
///.

e,

( a ,ﬁ

-.i\

P

(6]

e
O
—

!

I
/

—
" Aﬂ
—_—

A

\Mw
(=)
\\r;(\u

(D
A

e r..l\\

TN

/.H\V

A m;w/v
N\

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Engine Controls

Page 24 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-25-158-11 1 /P Bushing, Throttle
2 KH-12-090-14 1 Lever, Choke, Upper
3  KH-12-079-08 1 /P Linkage, Choke, Upper
4 KH-12-079-04 1 Linkage, Throttle
5 KH-25-158-08 1 /P Bushing, Linkage
6 KH-M-0545010 2 /P Screw, Bracket, M5 x 0.8 x 10
7 KH-12-126-15 1 Bracket, Choke Mount
8 KH-12-237-01 1 Clamp, Cable
9 KH-SM-545016 1 S  Screw, Clamp, M5 x 0.8 x 16
10 KH-M-0545010 1 /P Screw, M5 x 0.8 x 10
11 KH-SM-0641060 1 S Nut,M6x1.0
12 KH-SM-0642025 1 S Screw, Gov Arm, M6 x 1.0 x 25
13 KH-12-089-17 1 Spring, Governor
14  KH-230117 1 Spring, Linkage
15 KH-SM-545016 1 S  Screw, Throttle Control M5 x 0.8 x 16
16 KH-12-112-07 1 Spacer, Throttle Control
17 KH-12-090-13 1 Lever, Throttle Control
18 KH-12-146-05 1 Plate, Control
19 KH-M-0541050 1 Nut, Hex, M5 x 0.8
20 KH-SM-0645016 2 S Screw, Control Plate, M6 x 1.0 x 16
21  KH-SM-545016 2 S  Screw, Cable Clamp, M5 x 0.8 x 16
22  KH-12-237-01 1 Clamp, Cable
23 KH-12-090-19 1 /P Lever, Governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

ﬂhmm .
5 "
- / A%WNA%///
S U N,
o] \\ \/ \VmHHHuHHHﬂHHVWM\A/v vy , \7!/
) \\ \WA e o ,A,,ﬁn,\ v
S 'y v &/ N
m \\ \\ \ / m,\
: o/ \ .
= i /o
\// |/
oA Y/
\\mKrAanV||||||||,mm,\ " o
hﬂuwuu / ' ) . A

L0
o
o
O
&
S
@
=
95
o=
(@)}
» e
N ©
ze
n =
o C
g3
(&)
c = //
. AN
o /4
35 TN N v
3g ',.,,ﬂ/i
S0 \$

¥

A
O

:\

.

QE@WMW

? ,_w as&w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Engine Mounting and Muffler

Page 26 of 75

Ref#  Part Number Qty S/P/F  Description
1 710-3290 4 Bolt, Engine Mtg, 3/8-16 x 1.25 Lg
2  712-3004A 3 /P Nut, Hex Flange Top Lock, 5/16-18
3  736-0105 4 /P Washer, Bell, .380 x .88 x .062 Thk
4  759-3794 1 Muffler Assy w/Shields
5 751-3120 1 Tube, Exhaust
6  759-3744 1 S  Arrestor, Spark
7  KH-12-041-03 2 /P Gasket, Exhaust
8 KH-M-0841080 2 S  Nut, Hex Flange

WWW.mymowerparts.com



Page 27 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Exhaust

N

_,, Ap

!

\
/ _

!_._.r.lllll T,
.Jl-ft-

e,
n,
.-._._._..r

oy

..,-..-l

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 28 of 75
Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-M-0829033 2 S  Stud, Exhaust Manifold M8 x 1.25 x 20
2  KH-12-041-03 1 /P Gasket, Exhaust Manifold
3  KH-M-0841080 2 S Nut, Muffler, M8 x 1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N

_./ \MMHHI.
2 YRS

A\Va -
© _”///i_m mmw”/
AL )

w QPN
® ~ (<
(@) N
©
(al

p
A
\v Aamaal Am
\ L A
\ N
NN
/ L] /IW
\ v\ N
ngm«m,.Awmx\v/ \/

9@ X

am N\ — _y
n\mw\uw \Y #*® __
_mmo,,,v_ A\_,:;/v

—’ N

\

{
S NRNY \
S e A
% L
S o\ &

L2 ) =N O Y4 ©
S g 14 G WWViE
nU.. % ““ 4 m/ ,,//iA?l / V
R \ /NN P ,,
m» 2 / \ ..
N m /L ul / \_ll/v H /
Z € (W) ﬂw_:y
9 > S \\\\\\ . / /
—_ R \\\ \\\ \\\\\ \ / /
joio] P \ //H”u“
S @ L -
- o (o) (™Y \
LD O N2 ()
™ < AN
N N/
e N

HH.M\

.,

m v

NORO),
fﬁ// mwwﬁ
LA m.\mqe.

N, \J.,
o \

) A ©)
e’

., :

N -
\ﬂ\\una

\ ,(v ’

_,/m_m_,.v,ﬂ;.;,,,,,vw&,mmu

w LR
, ,I/ AHH_ v 7 , W. Y
/:M/ 4MH\”mmwwmsmww- AN
) 5\ W\
j Y\ { v NN L K-m._. ,,.,,mu,........-...._r

\ , , ,
,,,..\,..,...--,,&.,V.r/.,
DA
VARMESE
VA. / \ \ AN
= e N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Fender and Running Board

Page 30 of 75

Ref#  Part Number Qty S/P/F  Description
1 631-3001 1 Cover, Hydro Shifter
777-2038 1 Graphic, High Arrow
777-2039 1 Graphic, Cruise Control
2  631-3002 1 Cover, Implement Lift
3 703-2278B 1 Fender
4  703-2628 2 Plate, Fender Reinforcement
5 710-0258 6 S  Screw, Hex Cap, 1/4-20 X .62 Lg
6 710-0606 6 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
7 710-1268 4 /P Screw, Hex Tapp, #10 X .38 Lg
8 712-3027 12 S  Nut, Hex Flange Lock, 1/4-20
9 722-3023 6 Insolater, .50 OD x .88 Lg
10 723-3042 1 /P Bushing, Snap, 7/8 ID
11  735-3046 1 S Pad, RH Foot
12 735-3047 1 Pad, LH Foot
13 736-3090 6 /P Washer, Flat, .255 x .720 x .060 Thk
14  750-0760 2 Spacer,.511 ID X .70 OD X .38 Lg
15  759-3737 1 S  Running Board w/Graphic
777-1712 1 S  Graphic, Warning
16 777-1915 1 S  Graphic, Rear Fender

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 75

2135 Tractor S/N 239,001 - 326,005

Frame and Drawbar

N\
\a - Mvmﬁ A< Y /o wz/

N
-9
, g_mv Q@ Dy e
/ // +- Aﬂ/,W\MN VANKMIHHH//.// lf/.ﬁ
// //. N\ . “\\ \H, \Pﬁ W/ A\O/_
\, / 4/ (o)) (= )\
W\ N\ (@,
, Iv N\ // ) _,/B ) A\.HJ A\@/
y / M N/ s
SINSAA T T
N\ \
A / / V /f.ﬂ / K
/ \ /‘1 \ e N
NNV N
,,,,,,, N\ O A/%\_
CYNHH/MUV b / \\\\\\\ \‘
/// // ‘.@\w\ m
// // h Py
\IMV ® M/ HWH!II.FII!J.u.r// _/ M)
arllu.a!u s / \V T _ /H
—A—b A
Amﬂ/ \ » Ru\\\
\\vv ﬂﬂ \‘
Jam /o
Ay
O - fr\u,\ S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 32 of 75
Frame and Drawbar

Ref#  Part Number Qty S/P/F  Description
1 603-0104A 1 Frame
2 603-0132 1 S Rod, Quick Attach
3  703-2257 1 Drawbar
777-1714 1 Graphic, Release Lever
4  703-2577 1 S  Bumper
5 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
6  710-0606 6 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
7 710-0623 2 /P Screw, Hex Wash Tapp 3/8-16 x .75 Lg
8 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0 Lg
9 712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16
10 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
11 722-3023 6 Insolater, .50 OD x .88 Lg
12 732-3002 1 S  Spring, Latch
13  736-3090 6 /P Washer, Flat, .255 x .720 x .060 Thk
14  738-0255 2 S  Bolt, Shoulder
15 750-0760 2 Spacer, .511 1D x .70 OD x .38 Lg
16  750-3114 1 S  Spacer, Idler, .407 ID x .62 OD x 4.38 Lg
17  756-3045 2 S  Pulley, Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 75

2135 Tractor S/N 239,001 - 326,005

Front Axle and Connections

O
YT«
ﬁ .a;;f,._w.._m”wma me

.f
ey
.
.
e

ff!fr!,.f{m -
J (o v A\MHW/_
._.\. . — \
_ A. M _
_m L A\!/
Y -
,,,,,.,, A Y " u% ﬁ\ g \ \
il ,r - \ -
)T / mw%\m,..
m\3/__ ﬁ , /jmw.d \.w\\\\ /v
ORGLS NS =
> WS Mw_ J.AUA

i - / ‘ \‘..f -,
///. ,,vxm, aw “A > AM;V m A V n\_% v

NPV T
. xw” X/ \/_nmwwm L \\\ﬁ A\B,,V

,ﬁ ;//// ._"

oo

S Y \mmu Ve o T @m\v
T A \.\\\\\\\\\\\ B
~ ﬁ\‘ouﬁ mu“_v mmmn ] ”mw_lW\\\\\\\ \\\\\\\\\\\.\ -
Ll -

m_km:h Vjﬁa__sm ,\r V \\\\\.‘
,wumvv\& MW \L »\\/Vxxa M. e oy m “
BT @ e

3 nv\
AN Iy
y: Ww n\nl/v AD_ \H_.;/
g N (=)
\H/ S
& -
_/flxv AMQUUV ~

[ o
An..\\ EE_M“U”V e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Front Axle and Connections

Page 34 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assy, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 Lg GR8
3 710-0116 2 S  Screw, Hex Cap, 5/16-18 x 2.0 Lg GR2
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-3001 4 S  Nut, Hex Jam, 3/8-24 GR5
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk Hdn
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23 Lg
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 75

T,

-

i,
o
f{f””{

!
——

T

\ 77N
‘,_ A, ™ \V

2135 Tractor S/N 239,001 - 326,005

Front Wheel
!)r T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Page 36 of 75

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3103 2 S Tire, Cub Tread, 15x6 x 6
1 634-3015 2 S Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 Lg GR5
3 731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x .1 10 Thk
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06 Thk
7  737-0280 2 S  Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 75

2135 Tractor S/N 239,001 - 326,005

Fuel System

Dp==-v8g’ 7

(

o

7,

’
s

r

o)
&)W

r—
=y
Ea 7

&%
1

o) Y

\.
7 nw(,

)

/

“uuu
T
T
5 ®
N A )
N \m,n/; ]
of/,.wwmwy/_ O @m |
/ﬁ.n““ b ,
i I
722
me ! wm“/v
// e’
\
NP
® @

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 38 of 75
Fuel System
Ref#  Part Number Qty S/P/F  Description
1 KH-SM-0641060 2 S Nut, Carburetor, M6 x 1.0
2  KH-M-0629085 2 Stud, Carburetor, M6 x 1.0 x 72
3  KH-12-853-28 1 S  Kit, Carburetor w/Gaskets (Includes Ref No. 4
& 5)
4 KH-12-041-02 1 /P Gasket, Air Filter
5 KH-12-041-01 3 /P Gasket, Carburetor
6 KH-M-0644035 2 Screw, Adapter, M6 x 1.0 x 35
7  KH-12-029-04 1 Adapter, Carburetor
8 KH-12-265-01 1 S  Deflector, Heat
9  KH-25-050-03 1 S  Filter, Fuel
10 KH-X-426-9 6 S Clamp, Fuel Line
11  KH-12-353-07 1 S Line, Fuel
12 KH-25-155-02 1 /P Connector, Hose, 90°.
13 KH-12-559-01 1 S  Kit Fuel Pump (Includes Ref No. 14 & 15)
14  KH-M-0645020 2 S  Screw, Fuel Pump, M6 x 1.0 x 20
15 KH-25-041-09 2 S  Gasket, Fuel Pump
16  KH-X-380-1 1 S  Connector, Straight Hose
17  KH-25-353-02 1 Line, Fuel, 3"
18 KH-12-123-06 1 S Line, Fuel, Metal
19 KH-M-0545010 1 /P Screw, Clip, M5 x 0.8 x 10
20 KH-12-154-01 1 Clip, Tube
21  KH-12-353-01 1 S Line, Fuel, 1-1/4
22  KH-12-146-10 1 Plate, Choke
23  KH-12-089-09 1 Spring, Idle Fuel
24  KH-12-368-01 1 Needle, Idle Fuel Adj
25  KH-12-086-04 1 Screw, Idle Speed Adj
26  KH-12-089-09 1 Spring, Idle Speed
27  KH-12-173-06 1 /P Cap, Choke Lever
28  KH-12-144-09 1 /P Shatft, Throttle w/Lever & Seal
29  KH-25-086-27 4 /P Screw, Throttle Plate
30 KH-12-146-03 1 Plate, Throttle
31 KH-12-757-02 1 /P Kit, Float
32 KH-12-041-05 1 /P Gasket, Bowl
33  KH-12-104-01 1 /P Bowl, Fuel
34  KH-12-755-13 1 Kit, Needle w/Gasket (Includes Ref No. 35)
35 KH-12-041-06 1 S  Gasket, Bowl Ret Screw
KH-12-041-01 1 /P Gasket, Carburetor
KH-12-757-01 1 /P Kit, Carburetor Repair
KH-12-757-11 1 /P Kit, Choke Repair

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

—J
L [

Page 39 of 75

WWW.mymowerparts.com

5

4
i

2135 Tractor S/N 239,001 - 326,005

Fuel Tank



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 40 of 75
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4 1 Line, Fuel, 72 in. Lg (Order bulk fuel line part
no. 759-3330 10 ft Ig)
5 751-3112 1 S  Tank,Fuel
6 751-3124 1 S Cap, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

0/
| o
B A R e mmmmy ‘,\L A/mwu_
= , e H Afm%---,.,.,\,.-X/”m,,vn“,ﬂww, g
I @ 4 WO\
mv ﬁ/ - % /
[a¥ . ““_. Ww Amm.,v
\\n‘&w M .U..Mrw /_H\
, _ \Hﬁ..lﬁ!bvly - Arl ‘mlﬂm - ”.... \ “ \ VA\_WNJI
\ (®) (™) . N f HH R [ Ly
T S NP .,”(v \ m_h .,R.\_w.,c@ A kv w

[\

P

\ e =

ot
A\@,VV \ y
. \Slv N
SAOPN
(&) (9)
~

§ 4 .mw

:ftf ‘t.
IW\\“ . K ; ,-./ X
L) A\
, lul .wm 0, \\ .m\ .m../IA -
/ WA Py w”a/_ F 5O\
VN = V4 N
B ey A s S
---_---,.,:W”su““n_ Y A —
/ 7L A-nu.,.,./én"w. B
w\. N J Am._au_ s 5 (4,
A\ \Dc/v A\ 2/v A P /,uu/ (—
T \_/ Ny N

WWW.mymowerparts.com

)

o

o

© N N

% " /M_‘ b _ w_;

DD _ N A\_B/

— C h ,E\v Z/

S S

o O B

B S

S ) P

%) 2 = - —a\ \

L ® O - WY

m 5 M \v S 3 ,,wvu
S f_ﬁ /e

m H — v A\. o ’ i

=" 77N B /..RD\

o_.w Q@ ()

- =

o O



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Grille, Hood and Side Panels

Page 42 of 75

Ref#  Part Number Qty S/P/F  Description

1 603-0211 1 Bracket, Grille LH

2 603-0212 1 S  Bracket, Grille RH

3 603-0262 1 S  Bracket, Upper Hood

4  703-2396 1 S Panel, RH Side

5 703-2397 1 S Panel, LH Side

6 703-2398 1 S Grille

7  703-2465 2 /P Link, Short Hood

8 703-2466 2 S  Link, Long Hood

9  703-2495 1 S  Screen, LH Panel
10 703-2496 1 S  Screen, RH Panel
11  703-2612 1 Guide, Hood
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50 Lg
13  710-0599 6 /P Screw, Hex Wash Tapp, 1/4 X .50 Lg
14 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16 723-3059 1 /P Seal, Heat Baffle
17 726-0139 2 /P Nut, U-Type Speed, #10
18  726-3047 6 S  Retainer, Push Nut
19 731-3138 1 S Lens, Cub Cadet
20 731-3150 1 S  Reflector, Headlight
21  732-0334 2 S  Spring, Compression, .50 OD X .50 Lg
22  732-3116 1 Spring, Hood Latch
23  732-3121 2 Spring, Extension, .50 OD x 2.25 Lg
24 736-0175 8 S Washer, Spring, .265 x .562 x .025 Thk
25  736-0400 2 S  Washer, Flat, .218 X .62 X .063 Thk
26 736-3141 2 Bolt, Shoulder .31 Dia X .75 Lg
27  748-3055 4 S  Bushing, Tapered
28  759-3747 1 S  Hood, Series 2000
29  777-1702 1 Graphic, Hood RH

777-1701 1 Graphic, Hood LH (Not shown)

30 777-1705 2 Graphic, HDS 2135
31 T77-2276A 2 S Strip, Protective
32 777-2283 1 S  Graphic, Warning Hot
33  779-3536 2 S  Script w/Studs, Cub Cadet

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 75

— / / S o §
(@) T 7 / / c ( .wa %w
PN .\.llf////.m. / \\ \ \ / 4 o o ; / \ / “%M_ﬁ A \ IMHm
ON Amwnwm_@/y@ / / / \\ ® Y N \\ e
= N T — . = SaEs /S A e
A @/ SO NN 5 /) @,,,,A/r-,-\ ,/ ® /) O
Y k//wux\ R A NP pmgn..b\ \ / 3x ALJ& ,ﬁw Wi / \ \ \ v!\ w \.w, S
A~ (v fX \ ) 5 N4 /&5 =N . \Af ~
A 4 e // \ / A o “ V A\d- AIHI\ mm ' ™ ﬂl{
w”u\ ~ w_/r\ ~ / A & \Jxl.iv mny /v \Ar v M Mv f4 NN 5 w.u“ ™ , Fﬂm
~( 10 A (SN & f,xmmm ) JUW o
QNS ot/ ) @ A ® ,
TN O e/ s“\ A ®® / e N . o)
Mm_y \ m___- @m“w ﬂw,,,m,,mw v ) =r] ,.“W“mmmm@ Am/ / Y / \ AA wwﬁﬂ, @ « /A\my,ﬁ@ W
™ / @/ it O @ e ?. @ ) s 7N\ ~
A(\ﬁ/ A &7 LMﬁ m.nww ma_,TLA i 2 oy mwg._%‘w FETS 5 N/T >/ S d/ N @ N >
~/ . G PO & oh ey ;S \ O\ W O =
// \\A{.u\ I#mnm Arnm 43 _._sqw A fu\..,/ ‘rmwvx S 4 ,Jw, mv, ; \ Yo 5 : - wv ~ S
\\Afhu \ \ ﬂﬂ A\_‘.AHVI& \ﬂ” ~— 7 ﬁmm‘nq“ MMV \\ \ \ \\ A H Av/ A/M.\v
s/ / / S W= . i & 5 N D\ m
o ym‘ N\J ;S /& e ,e_m\..k, /PN YAy s ! A .
e N \ ’ - N ' 0N e
M! AWA \All\ \ IIIIII Vﬂ W mh MMWIH ) \\ AIMUU' AMWW\ v \ \\ \\ \\ ‘\\ \ \\
= 7 N\ /Sy N
) \ Qmwv |||||| -} / / wwu / \\ / \ 28Ny
! \ = a4 .,\ / / \ \ \ 2.\ wmwvmg‘ |N/ , \n...,
I ; o N D, € / / AP \ /
= \ Y R\ V (. Y 7 nr \ .\ \ / N ﬂmK.w, & muW m‘m_/
o ;A Afc . Nm /r\...\mjw s / / \\ \\ \\ v\ M\ \\Nm ..w rw,a \ .WI.
X ™ N / AN Y_a,
%5 S O—f % D & \ / VA Wn
Z 4 AZ/TEI? //A\“%/v / \ s m.,/({. 7 E urwmm.mrvw \\uuv
a2 S\ = / Vb N L =
: ) o7 V . G
o0 mnu - \\ /
— . £ / /
O © /
m _” \ { .
= St @ @
Tp) = N‘ Fly) .._Ma ] st -
RS \
NI o

~
& _
\J



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Hydro Transmission

Page 44 of 75

Ref#  Part Number Qty S/P/F  Description

1 611-3008 1 Axle Assy, LH, 11.9" Lg

2 716-3015 2 Ring, Inverted Retainer

3 721-3020 2 S Seal Oll

4  741-3033A 2 S Bearing

5 716-3018 2 Ring, External Retainer

6 619-3025 1 Housing, LH, Axle

759-3746 1 Sealant, Ultra Grey, 2 0z tube

7  710-1008 16 Screw, Hex L-Wash Tapp, 3/8-16 x 1.88 Lg
(Used with transmission serial no. 005793 &
above)

710-3236 16 Screw, Hex Cap Lock, 3/8-16 x 1.75 Lg GR5
(Used with transmission serial no. 005792 &
below)

8 736-0213 16 /P Washer, Bell, 3/8 (Used with transmission
serial no. 005792 & below)
9  715-3045 4 S  Bushing, Dowel
10 619-3008 1 Housing, LH, Differential (Used with
transmission serial no. 005793 & above)

759-3746 1 Sealant, Ultra Grey, 2 0z tube

619-3008 1 Housing, LH, Differential (Used with
transmission serial no. 005792 & below - Order
619-3037 housing & 8 of 710-1008 screw)

710-1008 1 Screw, Hex L-Wash Tapp, 3/8-16 x 1.88 Lg

11  710-0606 2 /P Screw, Hex Cap, 1/4-20x 1.5 Lg

12 736-0463 4 S Washer, Flat,.25 X.62 x .052 Thk

13  710-0788 15 /P Screw, Hex Wash TT-Tapp 1/4-20 x 1.0 Lg
14  737-0177 1 /P Plug, 1/2-14 NPTF

15  715-3038 2 Pin, Slotted Spring, 7/16 x 1.0 Lg

16 741-0361 3 S Bearing, Ball

17  750-3133 1 Spacer, .757 ID x 1.0 OD x 1.460 Lg
18 717-3388 1 Gear, 27T Drive

19 711-3374 1 S  Shaft, Drive

20  717-3347 1 Gear, 36T Bevel

21  717-3391 1 Gear, 16T Spur

22  750-3134 1 Spacer, .8851D x 1. 125 OD x 1.400 Lg
23  717-3387 1 Gear, 18T Shift

24  718-3039 1 Collar, Drive

25  732-3113 1 Spring, Compression 1.015ID x 1.6 Lg
26  711-3379 1 Shaft, Shifter

27  741-3057 3 S Bearing, Ball, .787 x 1.85x .551 T k
28 717-3392 1 Gear, 42T Spur

29  717-3346 1 Shaft, 9T Output

30 741-3037 2 S  Bearing, Ball

31 710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0 Lg

32 619-3013 2 Cover, Differential

33  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk

34 736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk

35 736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk

36  736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk

37  717-1159 Gear, 60T Bull

38 717-1119  WWW. mwnowerp&mt&ﬂmnmm Side



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Hydro Transmission

Page 45 of 75

Ref#  Part Number Qty S/P/F  Description

39 717-1190 4 Block, Differential Thrust

40 717-1120 4 Gear, 10T Differential Pinion

41  717-1178 2 Shaft, Gross

42 717-1173 1 Shatft, Cross, .500 OD x 3.485 Lg

43  712-3054 4 /P Nut, Hex Lock, 3/8-24

44  721-3008 1 /P O-Ring, 3/8 ID x 1/2 OD x 1/16 Thk

45  618-3084 1 S  Yoke Assy, Shift (Includes Ref. No. 44)

46  619-3036 1 Housing, RH, Differential (Used with

transmission serial no. 005793 & above)
759-3746 1 Sealant, Ultra Gray, 2 0z tube
619-3028 1 Housing, RH, Differential (Used with
transmission serial no. 005792 & below)

47  712-3051 2 /P Nut, Hex Top Lock, 1/4-20

48  721-3029 1 S  Seal, Shift Shaft

49  761-3019 1 Drum, Brake

50 732-3077 1 Spring, Brake

51  761-3020 2 S  Shoe, Brake

52  732-0152 1 Spring, Compression

53 703-2191 1 Arm, Brake

54  618-3060 1 S  Plate, Brake

55 761-3028 1 Actuator, Brake Shoe

56  710-3262 1 Screw, Low Hd Cap 3/8-16 X.75 Lg

57 611-3009 1 Axle Assy, RH, 15.6" Lg

58 619-3024 1 Housing, RH, Axle
759-3746 1 Sealant, Ultra Grey, 2 0z tube

59  727-3085 1 S  Dipstick, Oil

60 717-1180 1 Block, Differential Pinion

WWW.mymowerparts.com



Page 46 of 75

S/N 006356 & Below

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Hydrostatic Pump BDU-10L-219 - Transm

_\llill..v dﬂ ‘ o hm,_v
% X Y
AN D,
ﬁnx\ O% N 2%
) mx { /,, \ @
gz . ¢! S e
ZN \ &
A~um\ ,,,N,, / &
/% N &
/ .m m" _ ,/ A,mmmm” .A/ m
; \ & > ,MWMV ¢ S
/// \\ \ - A ‘ ﬂy ‘. %
(©) / _A Cwu,/ m/ .__ ..i AA;AM,,.m// =
= D\ // / A ”mmnu mm w_” H
4 | ,// W STy &
A\ Vo .M,Mgm 7N o
(N R N2 5
\ . MG\ 0
— % @\ C ----\wmm« Aa g =
y L ! ; V L&) 5 , mwv, S amm - n,u..u..u / h\mf O
n“: R \\ AT, ~ /// o - ,/ : '.MU
& B \ ® \ & £
" A , x
C= M (d mw | mum_., =
£ N} ) m:v ..... - Tnn m
@ A / .
&R AE \ ,../ & __\m 7 mf“ .
L Y “@ML-,MN.QMW 2 vn,\-...- -
A .iuu ; =8 \ L
Wi~ @.m, Ry’ °
Arﬁu ,\ //, ./
\\. S M\ / / ’//II. |}N//
S B V\J \——
<./ N \
<. /) m D= \ (
/ Y\.. N\~
/ hu .~ A \T-.loﬁ “yew
A\ __“ JQHW ) / /7 S v
/.___ T e .\v/ A &\ \v
/ X'¢
\ @

\_



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 47 of 75
Hydrostatic Pump BDU-10L-219 - Transmission S/N 006356 & Below

Ref#  Part Number Qty S/P/F  Description
A HG-2510050 /P Kit, Check Valve
B HG-2513011 /P Kit, Bypass Valve
C HG-2510034 /P Kit, Orificed Check Valve
D HG-2513009 S  Kit, Cylinder Block
E HG-2510011 /P Kit, Charge Relief Valve
F  HG-2513027 /P Kit, Charge Pump
1 HG-50185 Shaft, Pump
2 HG-2003016 /P Ring, Retaining (Included in seal kit)
3  HG-2003043 S  Bearing, Ball
4  HG-2003018 /P Spacer (Included in seal kit)
5 HG-9008000-0128 /P Seal, Lip (Included in seal kit)
6 HG-2003052 /P Ring, Retaining (Included in seal kit)
7 HG-2513019 Housing Assy (Includes Ref No. 8, 17 & 18)
8 HG-2003009 Bearing, Journal
9 HG-9008000-0126 /P Seal, Lip (Included in seal kit)

10 HG-2003005
11 HG-2000015
12 HG-2003087
13 HG-2003023
14  HG-9004820-2536
15 HG-2003091
16 HG-2003092
17 HG-2003044
18 HG-2003071

/P Arm, Trunnion

/P Guide, Slot

/P Swashplate

S Bearing, Cradle
Pin, Leveler
Leveler, Swashplate
Spring, Leveler

S  Bearing, Thrust
Bearing, Journal

19 HG-9004800-2506 /P Pin
20 HG-9005110-8700 /P Plug
21  HG-2003034 Shaft, Motor

22  HG-2003060
23  HG-2513006

/P Gasket, Center Section (Included in seal kit)
Center Section Assy (Includes Ref No. 24 &
25)

Bearing, Journal
Bearing, Needle
/P Plug, Pipe
/P O-Ring (Included in seal kit)
/P Screw, Socket Hd
/P O-Ring (Included in seal kit)
/P O-Ring (Included in seal kit)
/P Plug w/Ring
/P O-Ring (Included in seal kit)
S  Gerotor Assy
Screw, Socket Hd
/P Seal, Lip (Included in seal kit)
/P Kit, Overhaul Seal (Includes Ref No. 2, 4,5, 6,
9, 22, 27, 29, 30, 32 & 35)

RPRPRRPRPNRPRNRPRPRPNRRPRPRPRRPRPRPREPREPRPNRPRRPRENRRRE

24  HG-2003071

25 HG-2003045

26  HG-9005001-0600

27  HG-9004201-3700

28 HG-9007314-0808

29  HG-9004201-2500

30 HG-9004175-0027

31 HG-9005110-5600

32 HG-9004101-1340

33 HG-J1041008

34 HG-9007375-0038

35 HG-9008000-0127
HG-2513013

RPRPRNRPRRPNRPRPOWRRRE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 48 of 75

2135 Tractor S/N 239,001 - 326,005

“_M
N. N &

- “w“mm 5

p—
<o
r\ax\ A

O s

I\

©

S/N 006357 & Above

ission

Hydrostatic Pump BDU-10L-221 - Transm

“ﬂn
/

—————

//
-~ \u;
\ // (0)— ﬁm.kv}
,,/ // ?JY,,,I.._ an
AN (&
/ \ M
// \ ~
\ \ )
\ /
v /, //
// /,,/ mmA.
\ \ \ MMm
V N \ \ /\u
. \ \ A Q
v A // \ &b C
\MVV \ // ” m m..,m \ )
=) / . \ AL K u \ —
mwm‘ o B \ \ ) \ A nv..iy -mv WW-- WWW,MV w
x\ \ / W\. ,ﬂ mvu,“ sy
/A // // J wm...\mummwmv‘nmnm\ v o
N\ N o 5
RGN = gy
\ \\ e S
_”u_\ " _ ‘ e R ' n
mv \ n)..ulvmm \2 mmw ( Ew_ A ,wm@ ,/ /,, pmm WJ
AR L sy / \
©—Q mmmv “d _M\ X =
A .4 \_ mr. Wmv. ﬂr /Aw“v -
,MV_, AWOM ..\\ m V\\“\\!. A“M\ nym\ o
J V vm _.I,.“h o m@m\um wm. pLa .n\
TR Hﬂhmm ,Nﬂu N\
A_m \\ / / /
-\
N
¢ UYliIA,. _3v

&




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Page 49 of 75

Hydrostatic Pump BDU-10L-221 - Transmission S/N 006357 & Above

Ref#  Part Number Qty S/P/F  Description
A HG-2510050 1 /P Kit, Check Valve
B HG-2510034 1 /P Kit, Orificed Check Valve
C HG-2513009 2 S  Kit, Cylinder Block
D HG-2510011 1 /P Kit, Charge Relief Valve
E HG-2513027 1 /P Kit, Charge Pump
1 HG-50185 1 Shaft, Pump
2 HG-2003016 2 /P Ring, Retaining (Part included in seal kit)
3  HG-2003043 1 S  Bearing, Ball
4 HG-2003018 1 /P Spacer (Partincluded in seal kit)
5 HG-9008000-0128 1 /P Seal, Lip (Partincluded in seal kit)
6 HG-2003052 1 /P Ring, Retaining (Part included in seal kit)
7 HG-2513036 1 /P Housing Assy (Includes Ref No. 8, 14 & 18)
8 HG-2003009 1 Bearing, Journal
9 HG-9008000-0126 1 /P Seal, Lip (Partincluded in seal kit)
10 HG-2003005 1 /P Arm, Trunnion
11  HG-2000015 1 /P Guide, Slot
12 HG-2003087 1 /P Swashplate
13  HG-2003023 2 S Bearing, Cradle
14  HG-9004820-2536 1 Pin, Leveler
15 HG-2003091 1 Leveler, Swashplate
16  HG-2003092 1 Spring, Leveler
17  HG-2003044 2 S  Bearing, Thrust
18 HG-2003071 1 Bearing, Journal
19 HG-9005110-4400 1 Plug
20 HG-9004800-2506 2 /P Pin
21  HG-9005110-8700 1 /P Plug
22  HG-2003034 1 Shaft, Motor
23 HG-2003060 1 /P Gasket, Center Section (Part included in seal
kit)
24  HG-2513037 1 Center Section Assy (Includes Ref No. 25 &
26)
25 HG-2003071 1 Bearing, Journal
26 HG-2003045 1 Bearing, Needle
27  HG-9005001-0600 1 /P Plug, Pipe
28  HG-9004201-3700 3 /P O-Ring (Partincluded in seal kit)
29  HG-9007314-0808 8 /P Screw, Socket Hd
30 HG-9005110-5600 2 /P Plug w/Ring
31 HG-9004101-1340 1 /P O-Ring (Partincluded in seal kit)
32 HG-J1041008 1 S  Gerotor Assy
33  HG-9007375-0038 2 Screw, Socket Hd
34 1 Not used in this application
HG-2513013 1 /P Kit, Overhaul Seal (Includes Ref No. 2, 4-6, 9,

23, 28, 31 & 34)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

R

E o

e

Page 50 of 75

A\n./ /ﬂ
(S0l M
fww;\ Va t\.u
,/ / f.vmf”m
\\ﬂ/v ) WA ™ \\\uv o
//l /! B\nv -
TN N ST
<) ' =
A/(\,, a > 11&7 \bhuwul! e, . l\v
AW; mm
Sy = -
\AHHHH%M/ ay yu 78 .
L TN v . \
N\ — g <
\ A./&\ /fmmmn ‘AWK} RN

\\ J»dwwﬂ \Hﬂvllﬂ |4 uu &
/// MO N
LT )@ uﬂ ;
\ \ ”Nw; ) w\v
s

WWW.mymowerparts.com

W

.

2135 Tractor S/N 239,001 - 326,005

Ignition/Electrical




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Ignition/Electrical

Page 51 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-24-085-01 1 S  Stator, 15 Amp
2  KH-M-0548025 4 Screw, Stator Mounting M5 x 0.8 x 25
3  759-3336 1 /P Spark Plug
4  KH-M-0545010 2 /P Screw, Stator Harness
5 KH-X-728-1 1 Clip, Cable
6 KH-12-584-01 1 S  Module, Ignition
7  KH-SM-0545020 2 S  Screw, Ignition Module M5 x 0.8 x 20
8 KH-X-42-15 1 /P Key
9 KH-12-025-28 1 Flywheel Assy
10 KH-12-468-03 1 /P Washer, Flywheel
11 KH-12-086-14 1 Screw, Flywheel, M10 x 1.5 x 45.8
12 KH-12-157-02 1 S Fan
13 KH-12-162-05 1 Screen, Grass
14  KH-12-112-01 4 S  Spacer, Fan
15 KH-M-0639016 4 S  Screw, Fan, M6 x 1.0 x 16
16 KH-M-0639016 2 S  Screw, Rectifier-Regulator, M6 x 1.0 x 16
17  KH-41-403-09 1 S  Rectifier-Regulator
18 KH-236602 1 S  Connector (3 contact)
19 KH-X-22-11 1 Washer, Lock, 1/4
20 KH-236473 1 Connector (3 contact)
21  KH-12-154-02 1 Clip, Stator Harness
KH-12-518-01 1 Lead, White, Ground to Kill, 19" (18 gauge,
fully insulate push-on tab and uninsulated
push-on tab terminals
KH-15-518-09 1 S Lead, Ground, Green, 6" (18 gauge, insulated
grip barrel eyelet terminals)
KH-25-518-08 1 Lead, Black, 11" (14 gauge, uninsulated

push-on tab terminals)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 75

WWW.mymowerparts.com

Lo
3 )
Q
O
&
1 ‘/ﬂ“w///
2 N\
o //// L)
2L & T
a8 N
Wv I MI \\\\\
= & AN/
S N2 e VAYA e
= ey N ©
S o 77_#?.//@ AR N
£ & © T
n 9 A /f/‘_\ /\ \ b
fe G
~E ,rm / (@)

]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Implement Lift Handle

Page 53 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0057A 1 S  Handle Assy, Lift
2  603-0059 1 S  Shaft Assy, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75 Lg
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 Lg GR5
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 Lg GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex. Center Lock, Jam 3/8-24
14  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock 5/16-18
16  715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06 Thk
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 75

‘, B N
= S g o\

% l!LiHHHHHHHHHHHEEEWMM M\ mw mv // .
o h\ ‘H\ ﬁ\ N XYW

- W AYD
© L LA g A
& @& o N7
1
l . K
o .
o , :

- . /
(@] (D) N * /
N o
N m \ -/ N
£T \
AN = .

P / \\
Sk

[ ,,,, Y

S o y
== .
1o @ A /
oM Q " 2
~E \

N\ \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Implement Lift Hanger

Page 55 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, LH Hanger
2 703-2233 2 Link, Lift
3 703-2234 1 Bracket, RH Hanger
4  703-2456 2 Bracket, Lift
5 710-0260 4 S Bolt, Carriage, 5/16-18 x .62 Lg
6 711-3319 1 S  Ferrule, Adjustment
7  712-0431 5 S  Nut, Hex Flanged Lock, 3/8-16
8 712-3004A 4 /P Nut, Hex Flange Top Lock 5/16-18
9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Top Nylon Lock 1/2-13
11  714-0145 1 S  Pin, Internal Cotter, .092 Dia x 1.63 Lg
12 736-3125 3 /P Washer, Flat, .50 x 1.5 x .15 Thk
13  738-0507B 3 S  Bolt, Shoulder
14  738-0430 2 Bolt, Shoulder

WWW.mymowerparts.com



Page 56 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Labels

13A-214F100

(0]
)
<+ O -
| ™ 0 P | O
E T N | Q
\\. | - mm”
\\ , o A(v
& ‘-—“' _._ , _M___u mm |
™
TT
T
I
,__h
Pr
mm
__.‘_... o
¢
m ____ =
é

N = o
puiny S :
] i——"._.‘.““- - Mwﬂ ¢ b.
o : ¢
Wi £

<
(Tp]
« ™
..m, (e)]
M -~
— ’ YHL
o N~ O
¢ N ~ &
—..— , \UJ-“ ] ,un
Fa ah T
' g
— Q _
1 C i
Y o
- XI .
Ay
h IO |
~ ¥ 1l
P __H Q Al
o <t M~ i
ik P~ = ; - ;
i —.Il \l Fi iEr. m
0 ~ O i m |
- o i ,“ -
m = : M,_
< Z i M_
> LJ “,
(W @]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Page 57 of 75

Labels
Ref#  Part Number Qty S/P/F  Description

777-1712  777-1712 1 S LABEL-FRAME COVER

777-4571  777-4571 1 S LABEL-CUB W/SPRIG

777-1716  777-1716 1 LABEL-SEAT ADJ RELEA

777-4267  777-4267 1 S LABEL-DASH

777-4536  777-4536 1 LABEL-HDS 2135

777-4511  777-4511 1 S LABEL-CUB BY MTD RH

777-4485  777-4485 1 LETTERS W/SPRIG-CUB

T777-4542  777-4542 1 LABEL-CUB BY MTD LH
777-1915A  777-1915A 1 S LABEL-REAR FENDER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 58 of 75

2135 Tractor S/N 239,001 - 326,005

Neutral Linkage, Hydraulic Pickup & Return Tubes S/N 006356 & Below

o)

,,,wv\,.,/
\ ey 9
/A V ﬁ .
I-- / .
N Amw\ ﬁﬂ%/
ORONN TN
T ‘
._ ﬁ/ ﬁm\
o - //,_m”.ﬁ Tl
//.m,%wwg , lm v
A/ YA : N . |
M ../mmm,. \ L .
m.“w_‘ﬁﬁmm M.,..‘A_v yu a@_ %o
£ W:\memmwﬁ..._ N

o,

h\n N 7
o /..;\ N

—~ (%) T ™
e A va h/_\\ ﬁ/ ﬁ
( BIX BVA <) % e

M

Iy

mmyrnm wnﬂu.mw \r /

e

200060 e

A,

p— R S f.\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Neutral Linkage, Hydraulic Pickup & Return Tubes S/N 006356 & Below

Page 59 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 703-1802 1 Clamp, Single
3 703-2440 1 Bracket, Hydro Neutral
4  703-2441 2 Arm, Neutral
5 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 Lg
6 710-0751 1 /P Screw, Hex Cap, 1/4-20 x .62 Lg GR5
7 710-0788 2 /P Screw, Hex Wash TT-Tap 1/4-20x 1.0 Lg
8 710-3242 1 Screw w/Patch,Set
9 712-0324 1 /P Nut, Hex Top Lock, 1/4-20
10 716-0111 1 /P Ring, Snap, .875 Shaft
11 721-3021 1 S 0-Ring,.301 x .070 Dia
12 723-3014 1 S  Filter, Ol
13  727-3002 1 S  Connector, Tube 37 Deg w/O-Ring
721-3001 1 /P O-Ring, 3/8 OD Tube
14  727-3086 1 Elbow, Adjustable w/O-Ring
721-3002 1 /P O-Ring, 1/4 OD Tube
15  727-3087 1 Connector, Straight w/O-Ring
721-3005 1 S O-Ring, 5/8 OD Tube
16  727-3088 1 Tube, Pickup
17  727-3089 1 Tube, Return
18  732-3119 1 S  Spring, Extension, .50 OD x 1.97 Lg
19 736-0176 2 S  Washer, Flat, .25 x .93 x.120 Thk
20 737-3022 1 S Nipple, Oil Filter
21  750-0918 1 Spacer, Centering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 60 of 75

2135 Tractor S/N 239,001 - 326,005

Neutral Linkage, Hydraulic Pickup & Return Tubes S/N 006357 & Above

)
A/,.. _ \\;
r:r.._mvx\\\..!.;
W
NS °
\ (2
et
TN \1..../

—_ ™
5O

et

\.li-l.

‘a_l \\.-I,../ \.
P Af,,wu,\v A ™~ ,u\

S
N\ 7

;A S ALA

o
\\11....../ A\ HJJ ,J A/ ﬁHw 7 .!.......Il-.
——— e -— -
A w v MY NN 7 I “
/) (m
., -
1/..... > \\ /l..r . \\ ~— \PA W
- JR— m“
", e y
S, - MMW m“
/,,./1 /1/./ !/1// _NW \;.L
I//./.f.r.l!f; r.!..; i ...{
- - Rkt S
Il!l./l!l/r../ II...mW h.-_ \|ﬁ w.!. U‘.
!f/l/ I{fl
., ",
MWJ
|
A2
N
oy @
/Il.\\\ Pammt - h... Py lll \\ o, \\ ll

N (N[O \
QIOIOI0IO

gy ,....|\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005
Neutral Linkage, Hydraulic Pickup & Return Tubes S/N 006357 & Above

Page 61 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 703-2440 1 Bracket, Hydro Neutral
3 703-2441 2 Arm, Neutral
4  710-0106 1 /P Screw, Hex Cap, 1/4-20 X 1.25 Lg
5 710-0788 2 /P Screw, Hex Wash TT-Tap, 1/4-20 X 1.0 Lg
6 710-3242 1 Screw w/Patch, Set
7  712-0324 1 /P Nut, Hex Top Lock, 1/4-20
8 716-0111 1 /P Ring, Snap, .875 Shaft
9 723-3014 1 S  Filter, Ol
10 727-3002 1 S  Connector, Tube 37 Deg w/O-Ring
721-3001 1 /P O-Ring, 3/8 OD Tube
11 727-3086 1 Elbow, Adjustable w/O-Ring
721-3002 1 /P O-Ring, 1/4 OD Tube
12 727-3088 1 Tube, Pickup
13 732-3119 1 S  Spring, Extension, .50 OD X 1.97 Lg
14 736-0176 2 S  Washer, Flat, .25 X .93 X .120 Thk
15  737-3022 1 S Nipple, Oil Filter
16  750-0918 1 Spacer, Centering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

®

S

ogd 0 a7 D

Page 62 of 75

/ - -
® ® / m
V)
e
©, o
\ mu
\ W
N #49 W
N - o
AT c
R >
,ﬂn..yv S =
S A,ﬁ/,,, D> -
N eV AR
S ) /N,/”Mf-\m,mmr-m‘e,/..wnhw,Wv
N ~ N ﬂﬁ ARy Y
® r@\N /_,\m/ -t /.illmni
AR :
m /, mmv NM”\.P _ ”H//
S ,vww & >
® e &) A
Ss N
Z= ( l/ /
~ ..A.Ia. - I.. ~
Do - G G
- D . ©)
S5 O D N
55 - msv T \AQ
© F N
=g —~ /8
9 @ e
80O QI




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Oil Pan/Lubrication

Page 63 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-12-009-23 1 Plate, Closure
2 KH-12-032-03 1 /P Seal, OIl (PTO end)
3  KH-SM-839045 12 S  Screw, Closure Plate M8 x 1.25 x 45
4 KH-12-096-02 1 S Cover, Oil Pump
5 KH-SM-545016 3 S  Screw, Oil Pump Cover, M5 x 0.8 x 16
6 KH-12-153-05 1 O-Ring, Oil Pump
7  KH-12-393-01 1 Pump, Oil
8 KH-52-099-06 1 S  Switch, Oil Pressure
9 KH-M-0639055 2 S  Screw, Oil Filter Adapter, M6 x 1.0 x 55
10 KH-12-029-03 1 S  Adapter, Oil Filter
11  KH-12-050-08 1 S  Filter, Ol
12 KH-12-041-07 1 Gasket, Oil Filter Adapter
13  KH-12-208-02 1 S  Body, Oil Pump Relief Valve
14  KH-12-462-02 1 Piston, Oil Pump Relief Valve
15 KH-12-089-16 1 Spring, Oil Pump Relief Valve
16 KH-12-126-16 1 S  Bracket, Oil Pump Relief Valve
17 KH-SM-545016 1 S  Screw, Screen Cover M5 x 0.8 x 16
18 KH-SM-545016 1 S  Screw, Oil Pick-Up M5 x 0.8 x 16
19 KH-52-154-01 1 /P Clip, Oil Tube
20 KH-12-153-04 1 O-Ring, OIil Pick-Up
21  KH-12-381-01 1 S  Oil Pick-Up Assy
22  KH-12-123-09 1 Tube, Oil Fill
23  KH-41-153-01 1 /P O-Ring, Lower Oil Fill Tube
24  KH-52-032-14 1 Seal, Rubber
25  KH-X-25-44 1 Washer, Plain, 5/16
26 KH-47-038-26 1 Dipstick Assy
KH-41-518-20 1 Lead, Blue, 6" (18 gauge uninsulated push-on

tab & fully insulated push-on tab terminals)

WWW.mymowerparts.com



Page 64 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

PTO Clutch

\\..il..(/
(10
M .._._\

2 .

e

O N

.Lll_-lllllll.l-l.f.u
“r... .-..1..-....... m——— F .
.}I \...._ ...,./

s T
o p ey
; . ‘

/ a
it
e TN, T -
/....H”uuﬂullllllhi_( .

A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Page 65 of 75

PTO Clutch
Ref#  Part Number Qty S/P/F  Description

1 710-3029 1 /P Screw, Hex Cap, 7/16-20 x 1.25 Lg GR5
2 710-3291 1 S  Screw, Hex Cap, 5/16-24 x 3.0 Lg GR5
3 711-3351 1 Spacer
4  712-3057 1 S Nut, Hex, 5/16-24 GR5
5 717-3385 1 S  Clutch Assy, PTO
6 736-0171 1 S  Washer, Lock, 7/16
7  736-3082 1 S  Washer, Flat, .445 x 1.5 x .172 Thk Hdn

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

-—
a
_ =

=

-

Lo

N~
Y—

(@)

(o]
© 1_._. :....
Q

(o))

@©

o

|1Jr
P Y ’
4 ", Ry

(Y1)

_a

7N ,,

_ ] _

]

.,

S

~

Ty
.-..!!..-r
e,

oty

2

e

L

~y
\xnﬁﬁlllrl..._r.r.r.: J...__...r....
o . .
llIlIlllI-"_II T

65,

Ml

WWW.mymowerparts.com

2135 Tractor S/N 239,001 - 326,005

Rear Wheel



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005 Page 67 of 75
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3104 2 S  Tire,Cub Tread, 20x 9 x 8
1 634-3005 1 S Rim Assy, Rear
2 712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 68 of 75

fs.com

D
(=
&) ST
o8
r‘m\ Jv.rw B UW -
N, ] ﬁ\: \\..‘ 7Jﬁ
NoRRaNcloy/ W
W 3T L o

! - .IQAW P

a
ba
=
[ &)

WWW?rT\ymowerpar

/. “ > iy vJ . !,f/mnmx @wm ‘H‘ 4
Amv T “Y..EMV \mw VI/VM Ty ,.-

& @
Y ot
A 5 ’
(1) /
” Ao /
A,SUV @) \

2135 Tractor S/N 239,001 - 326,005

Seat and Support



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Seat and Support

Page 69 of 75

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395 1 S  SeatBase
3  703-2477 1 Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-18 x .75 Lg
5 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 X.75 Lg
6  712-3004A 8 /P Nut, Hex Flange Top Lock 5/16-18
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9  732-3080 2 S  Spring, Compression 1.9 OD x 2.4 Lg
10  732-3098 1 Adjuster, Seat
11  738-0140 2 S  Bolt, Shoulder
12 738-0372 4 S  Spacer, Shoulder
13  757-3003 1 S  Seat, Medium Back
14 777-1713 1 S  Graphic, Seat Back Script
15  777-1716 1 Graphic, Seat Adjuster
16 777-2041 1 S  Graphic, Made in USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

: & A
B ///Amw -
o N\
~ /mm
© >
o
&
\\ \\‘_\llllllill \‘“\\ 7 A. .”.”W H\ﬁ\/I/v
., , N
RS AA 2l A
AL &) e
/NG TN \

@)
O
: A \ \ N ._ﬁhu
TN N h.f.\/// , /IIL /
Ar_mg\vﬂ,// A m.mmr \_f /.Wf:ru — /v ./ A/,A.mxv w
. AL =
\ (.m.mu% ol A/,K.. ~ .-\“.,mmw %
N Tl
& 3),/ (@ 5 & Nm,. m.,ﬂmmw d
A_ug I \ ﬂ ‘ /.. I!hJ W
S V\ /.r..( ﬂmv . \
e wv.m-ﬂ-\,@ / &
L -0/ S
. - / >
O @ / =
L0 /// vy, - II”INNJ‘ \\ [
o 3
S
S Cr— W
N )
1 4
= — /
2 _@_\UT---H%
(@] \nu
2 A&
1IN |
< o
5 E K1
D 8 4
R ,"‘m ,Rm\\
o1 e
=2
=
ogs
N




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Starting System

Page 71 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-M-839080 2 S  Screw, Bendix Starter M8 x 1.25 x 80.6
2 KH-12-098-03 1 S  Starter, Solenoid Shift Assy (Includes Ref No.
3 thru 19)(Nippon Denso)
3 KH-52-100-10 2 Nut, Starter
4  KH-12-081-02 1 Cap, Drive End
5 KH-12-090-10 1 Lever, Starter Drive
6 KH-52-468-14 1 Washer, Thrust
7  KH-52-100-08 2 Nut, Stop Collar
8 KH-52-141-03 1 S Ring, Retainer
9 KH-52-435-02 1 /P Solenoid
10 KH-52-100-09 1 Nut, Starter
11 KH-12-239-01 1 Drive, Pinion
12 KH-12-170-03 1 Armature, Starter
13 KH-12-471-01 1 Frame
14  KH-52-221-01 1 Kit, Brush (Includes Ref No. 15)
15 KH-52-089-09 4 Spring, Brush
16 KH-52-323-03 1 Holder, Brush
17 KH-52-168-01 1 Insulator
18 KH-12-301-01 1 Cap, Commutator End
19 KH-52-211-05 2 Bolt, Thru
KH-M-839080 2 S Screw, hex. flange M8x1.25x80 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-25-098-09-S 1 S  Starter assembly solenoid shift (Delco) Not
shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)
KH-25-755-33-S 1 Kit, pinion drive Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)
KH-25-141-05-S 1 Ring Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 09-S)
KH-25-221-01-S 1 Kit, brush Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)
KH-25-435-05-S 1 S Kit (Includes 3 Torx head screws), solenoid
(plunger is part of the solenoid); Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-25-086-113-S 3 Screw, external Torx head M4x0.7x26 Not

shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 75

ﬁ o~
!Géwa_, ; \m

E=Y o

A\,me
AN N
J (&) ( —)

Irl .
Sab ®
ﬁ \mm &\mm N A\ (
Ta\ A,(\v v \ ,/,.,f N ﬁ -, m
N 1 l.n@/ M L g \v |
/Wu.“ s \\ -~ .i‘ﬁna,uw Am - TB I \ A\_,b/vﬂy
P vv.. kww\ o T rt..-.,_@.ffu \ \ - m
3 R /w‘N { 1 08 . -
S .\\\ P AMMWV A/ X ,B/v ; : //h
< < \\.uw.ﬁ O RE7ENO
. e # NN
! . e NORES a7
o ~ Sl f,,/ N AN i
> () 1 [ L
> R, @ L L A®
S RN | (2 ) L, =B &
z m\?/v / / , 20N\ g - . /,,/ - =z
— L3 . /.y |
| A : _W.V N
5 ,um““, //\\ \R\a A\ AN
7 ~ © &/ Y
m ww f/m‘,,\ U\ \\ _\L//v WM/ ,_W”:\ H&
48 A O

- ,A\ ) Aa_




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Page 73 of 75

Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0250 1 /P Segment Assy, 18T - Steering
2 603-0064 1 Arm Assy, Lower Steering
3 603-0236 1 S  Housing Assembly, Steering [Includes Ref No.
25 (Qty 2), 29 (Qty 1) & 30 (Qty 2)]
4  631-0005 1 S  Wheel, Steering
5 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62 Lg
6 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
7 712-0237 1 S Nut, Hex Center Lock, 5/16-24
8 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-0115 1 S Pin, Cotter, 1/8 Diax 1.0 Lg
13  714-3004 1 Pin, Cotter, 3/32 Dia x 1.25 Lg
14 717-3382 1 Pinion, Steering
15  722-3019 1 Gasket, Steering
16  723-0156 4 S Joint, Ball, 3/8-24
17  731-3139 1 Insert, Steering Wheel, Cub Cadet
18 736-0242 1 /P Washer, Bell, .340 x .88 x .06 Thk
19 736-0272 4 S  Washer, Flat, .510 x 1.0 x .06 Thk
20 736-0351 1 S  Washer, Flat, .760 x 1.50 x .030 Thk
21  736-0355 1 /P Washer, Flat, .56 x 1.0 x .040 Thk
22  736-0921 1 S  Washer, Lock, 1/2
23  736-3013 2 S  Washer, Flat, .531 x 1.0 x .027 Thk
24 736-3132 1 Washer, Rubber Flat, .50 x 1.12 x .125 Thk
25  737-3000 2 S  Fitting, Lube, 3/16 Drive Type
26 738-3105 1 Shaft, Steering
27  741-3025 1 Bearing, Flange
28  747-3171 2 Rod, Tie
29  748-0108 1 S  Bearing, Flange, .503 ID
30 748-3007A 2 S  Bearing, Bronze Flange, .75 ID

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 74 of 75

2135 Tractor S/N 239,001 - 326,005

Controls

ission

Transm

~ N /// N
Y AN Qe mmmw.‘m
\\ \m./ N, / / XW \
ARG
L o NG
,W\t‘nn‘vx @ N
A A YW
J. e At J \.mli M

) /.uv\_\Hv ux

VT (L : {~—
— A \// N [ e
e @y N\ @
i\ s N
3 /
/ H w ;}W«“ e N\
Ny S . AN
AN .ﬁw /. u\ e /H/

.
S

f.sﬁ//
e

—

e

m}/_

N

Hm Mi_/v \ N ox ot D - amn s e
e
ST |
N /— A /

)T .
ﬁ/A \_ -

| .
/,D'l/ o .WN J”

o . N
B Ox
K u )

w/ P u
m -
ié\v (o)
S e
()
NI

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2135 Tractor S/N 239,001 - 326,005

Transmission Controls

Page 75 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0252 1 Bracket Assy, Cruise Return
2 603-0272 1 Pivot Assy, Sleeve
3  631-0009 1 S  Knob, Shifter
4  703-2368 1 Bracket, Gear Shift
5 703-2488 1 Pivot Bracket, Hydro Cruise
6 703-2635 1 Cam, Hydro Cruise
7  710-0262 1 /P Bolt, Carriage, 5/16-18 x 1.50 Lg
8  710-0449 1 S  Bolt, Carriage, 5/16-18 x 2.25 Lg GR5..
9 710-0451 2 /P Bolt, Carriage, 5/16-1 8 x .75 Lg
10 710-0597 2 /P Screw, Hex Cap, 1/4-20x 1.0 Lg
11  710-3170 1 Screw, Ball, 5/16-18
12 711-3397 2 Ferrule, Adjustment
13 712-0271 3 /P Nut, Hex Sems, 1/4-20
14  712-0346 1 S Nut, Hex Jam Lock, 1/2-20
15 712-3001 1 S Nut, Hex Jam, 3/8-24 GR5
16  712-3004A 7 /P Nut, Hex Flange Top Lock, 5/16-18
17  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
18 712-3027 3 S  Nut, Hex Flange Lock, 1/4-20
19 714-0104 5 S  Pin, Internal Cotter, 5/16 Dia x 1.12 Lg
20  723-3055 1 S  Washer, Friction
21  727-3090 1 /P Cylinder, Damper
22  732-3094 1 S  Spring, Compression, .63 ID x 2.0 Lg
23  732-3118 1 Spring, Extension, .38 OD x 1.44 Lg
24  736-0105 1 /P Washer, Bell, .380 x .88 x .062 Thk
25 736-0185 2 S  Washer, Flat, .406 x .75 x .063 Thk
26  736-0262 2 /P Washer, Flat, .375 x .870 x .090 Thk
27  736-0275 1 S  Washer, Flat, 5/16
28  736-3022 2 S  Washer, Bell
29  736-3092 1 /P Washer, Flat, .265 x 1.0 x .030 Thk Hdn
30 738-0140 1 S  Bolt, Shoulder, .437 Diax .1 80 Lg
31 738-0560 1 S  Bolt, Shoulder, .374 Diax 1.375 Lg
32 747-3176 1 Rod, Hydro Stop
33  747-3212 1 Lever, Cruise Control
34 747-3234 1 Rod, Hydro Adjustment
35 748-3053 1 Bushing, Control Lever
36  750-0252 1 S  Spacer, .3776 ID x .500 OD x .830 Lg
37  750-0434 1 /P Spacer, Split Tubing, .375 ID x .520 OD x 1.04

Lg

WWW.mymowerparts.com



